DRUGS IN THE NEONATAL UNIT



CONVERTING GRAMMES TO MILLIGRAMMES TO MICROGRAMMES

Grammes to milligrammes  -  multiply by 1000
Milligrammes to microgrammes   -  multiply by 1000
Microgrammes to nanogrammes – multiply by 1000

Drug Calculation Formula

Performing drug calculations 
	
Volume needed =

What you want         x  volume the drug is in
        What you’ve got

EXAMPLE ….

The required dose of a drug is 60mg
The elixir contains 50mg in 10ml

Volume needed =  60mg     x  10ml
		   50mg	

60mg    x 10ml  =     6   x  10  =    6   x  2   =  12 ml
                     	       50mg		           5                   1

Remember; to cancel a fraction, choose a number that divides exactly into the top and the bottom

Check that both the dose prescribed and the drug being used is the same in units   (e.g. milligrams)















Specific IV Drugs and Infusions in Special/High Dependency Care

	Drug
	Used for
	Nursing considerations 

	Caffeine citrate

	Respiratory stimulant to prevent apnoea of prematurity
	Tachycardia, watch levels (weekly) - take before dose.  A loading dose is given prior to commencing daily maintenance doses. Watch for tachycardia


	Dexamethasone

	Steroid given to reduce lung inflammation and reduce oxygen requirement
	Watch for high blood sugar, glycosuria, high blood pressure (take these at least once daily), weight loss and infection. Short or long regime can be given


	Benzylpenicillin

	For Group B strep. prophylaxis in newborns at risk of infection
	Side effects – gastric disturbances, effect on red blood cells, watch cannula site (local effects)


	Gentamycin

	An aminoglycoside antibiotic given with Benpen., as above
	Levels – Take trough* before dose and peak* 1 hour after. (Trough= <2mg/l & Peak= 5-10). Potentially ototoxic and nephrotoxic
Take levels 


	Vancomycin
	Given when Benpen. & Gent. have already been given (often with Piptaxo)
	Levels - Take trough* before dose and peak* 1 hour after. (Trough= 5-10 mg/l & Peak= 25-40).  Side-effects as for Gentamicin


	Ceftazidime
Cefotaxime
	For more severe infections.
	Side effects – GI effects, nephrotoxic, liver toxicity, reduced WBCs and platelets


	Flucloxacillin
	For Staph. Infection eg umbillical flare, rash.
	AS for Benzylpenicillin


	Metronidazole
	For gut-related infection
	GI effects, local effects


	Ranitidine
	Anti-cholinergic, to prevent excoriation to stomach lining
	Side effects – tachycardia, bradycardia, haematologic (reduced WBCs and platelets), vomiting, local effects


	Frusemide
	‘Loop’ diuretic for fast-acting and short-term diuresis
	Watch urine output. Potential loss of sodium and potassium


	Phenobarbitone
	First-line anticonvulsant
	Levels – take trough before dose. Watch for increased sedation, respiratory effects, reduced BP and CNS effects


	Spironolactone
	A diuretic (aldosterone antagonist)
	Watch urine output


	Adrenaline
(for resuscitation)
	Sympathetic nervous system agonist, for resuscitation (increased cardiac contractility and peripheral vasonconstrictor)
	Watch BP and peripheral perfusion. Can also be given in intensive care for low blood pressure (see table 2)

	Sodium Bicarbonate
(for resuscitation)
	Buffer, used in emergency or for correction of acidosis following blood gas
	Potential high CO2 and sodium load. Neonates need ventilating if there is regular administration for acidosis. Refer to resuscitation drug dosages 

	10% Dextrose
	For maintenance fluids
	Add electrolytes after day 1

	0.9% Saline
	For volume expansion or for flushing drugs
	Use 0.45% if sodium level is high

	30% Sodium Chloride
	For adding to maintenance fluids as supplementation
	Always add to maintenance – do not give bolus

	Potassium Chloride
	As for 30% Sodium
	AS for sodium. Keep in controlled drugs cupboard



· NB :  High trough – increase interval. High peak- decrease the dose

 Specific IV Drugs and Infusions in Intensive Care

	Drug
	Used for
	Nursing considerations 

	Morphine
	Endorphin agonist, opiate for analgesia and sedation
	Side effects - Apnoea/respiratory depression, urinary retention. Give loading dose prior to commencing infusion


	Diazemuls
	A Benzodiazepine, for sedation and seizure control
	Side effects -Hypotension, GI disturbance, urinary retention. Given as repeat boluses


	Dopamine
	Inotrope, used to raise blood pressure (Sympathomimetic)
	Hypertension and skin tachycardia. Always give as an infusion via one lumen only – centrally. Titrate gradually according to response (BP)


	Dobutamine
	Synthetic inotrope, used to raise blood pressure
	As above

	Adrenaline
	Sympathetic nervous system agonist, to raise blood pressure as an infusion or to use as a bolus in an emergency
	Refer to resuscitation dosages and drug monograph


	Noradrenaline
	Sympathetic nervous system agonist, to raise blood pressure as an infusion
	

	Indomethacin
	Prostaglandin inhibitor for closure of P.D.A.
	Side effects – effects (reduces) renal perfusion, oliguria, bleeding due to effect on platelets – e.g GI bleed. Keep neonate NBM before and after drug and watch urine output.


	Sodium Bicarbonate
	Buffer, corrects acidosis (metabolic)
	Use ½ correction based on formula and base deficit. See table 1.


	THAM
	Alternative buffer
	Less sodium load than sodium bicarbonate

	Hydrocortisone
	Steroid, sometimes used for hypotension
	Observe for same potential side-effects as for Dexamethasone (Table 1)

	Immunoglobulin
	For increasing the serum IgG levels to prevent infection
	

	Prostacyclin
	For lung vasodilation in P.P.H.N.
	Systemic hypotension is a potential problem – watch BP and monitor continuously.

	Prostaglandin
	To keep duct open in some cardiac defects that are duct-dependent
	Observe for potential apnoea

	Insulin
	For hyperglycaemia
	Hypoglycaemia, regular blood glucose checks needed

	Phenytoin
	Anti-convulsant
	Watch for CNS effects – eg sedation

	Clonazepam
	Anti-convulsant
	As above

	Acyclovir
	For Herpes Simplex virus
	

	Amphotericin
	Antifungal
	

	Fluconazole
	Antifungal
	

	Calcium gluconate
	For Ca+  supplementation added to maintenance
	Very hypertonic. Give centrally only preferably added to maintenance and not as a bolus

	Platelets
	For thrombocytopaenia
	

	Fresh frozen plasma
	For abnormal clotting
	

	Cryoprecipitate
	For low fibrinogen levels
	

	Zidovidine
	HIV prophylaxis
	

	Glucagon
	To increase blood sugar
	

	Pancuronium
	Short-acting muscle relaxant 
	Always give sedation with muscle relaxants
(alternatives are suxamethonium, atracurium)

	Naloxone
	Opiate – antagonist, reverses morphine action
	Can give IM if necessary

	Curosurf
	For RDS, surfactant deficiency.
	Ensure tube is in correct position and head is in mid-line


					

Oral Drugs


	Drug
	Used for
	Nursing considerations and side effects

	Abidec
(0.6 ml daily)
	Nutrient supplement
	Start at 3 weeks old

	Folic Acid
(100 mcg daily)
	As above
	As above

	Ferrous Fumarate
(0.5ml bd)
	As above (oral iron prep.)
	As above

	Gaviscon
(½ a dual sachet in 100ml feed)
	For gastro-oesophageal (G.O). Reflux
	Feeds will thicken

	Domperidome
(0.1 – 0.2mg/kg tds)
	For G.O. Reflux
	Observe for signs of continuing G.O.R.

	Loperamide
(5-15mcg/kg qds) 

	For severe diarrhoea in “short gut” or to thicken stool after abdominal surgery
	Observe stools / output

	Ranitidine
(1 mg/kg/   bd  -qds)
	For G.O. Reflux
	As for Domperidome

	Sodium dihydrogen phosphate 
(1mmol/kg/daily)
	For phosphate supplementation in preterms
	Phosphorus in measured with US and Es

	itamin E
(10mg/kg/day)
	For babies <1.5 kg nutrient supplement
	

	Vitamin K
(0.5 – 1mg stat IM/IV/PO)
	To prevent H.D.N.
	[bookmark: _GoBack]Dose depends on gestation (< or > 30 weeks)

	Chlorthiazide
12.5 – 25 mg/kg/bd)
	Diuretics for C.L.D.
	Observe urine output and hydration

	Amiloride
(200mcg/kg/bd)
	As above
	As above

	Spironolactone
(1mg/kg tds)
	As above
	As above

	Paracetamol 

	Analgesic and anti-pyretic
	

	Triclofos or chloral hydrate

	Oral sedation
	




	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	







	
	
	



DRUG INFUSIONS

 FORMULA for .......

Calculating doses from infusion rates

This should be done at the start of every shift and after infusions have been set up or changed. This formula checks what dose is being given by infusion


Quantity of drug put into syringe ( in mcg)*

Divided by

     The volume  in syringe

Divided by

              The weight **

            Multiplied by 

            The infusion rate

= the dose in mcg/kg/hour (being given by the current rate of infusion)

* Convert mg to mcg first (multiply mg x 1000 to get the drug in mcg)

**NB  Some drugs (eg inotropes) are expressed in mcg/kg/minute SO ALSO divide by 60 at this point **



IN other words - 
The initial dose (mcgs) divided by the weight (kg) divided by the volume (mls) 
gives you the dose per kg per hour in 1 ml.  You then multiply by the final figure by the current rate of infusion.

Divide this by 60 (minutes) to give you the dose per kg per minute


EXAMPLES :

3 KG NEONATE ON A MORPHINE INFUSION
3 mg (3000 mcgs) is prescribed to go into 50 mls of solution to run at 0.5 mls / hour
3000 mcg 
divided by
3kg
divided by
50 mls
is
20 mcg / kg / hour (in 1 ml)
multiply by 0.5
gives you
10 mcg / kg / hour
1 Julia Petty
4 | Julia Petty

